
SUMMARY OF PRODUCT CHARACTERISTICS 

 

1. NAME OF THE MEDICINAL PRODUCT 

PLANTİGMİN 0.5 mg/ml Solution for Injection 

Sterile 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

 

Active ingredient: 

1 ampoule with 1 ml contains 0,5 mg Neostigmine methylsulfate. 

 

Excipients: 

For excipients see section 6.1  

 

3. PHARMACEUTICAL FORM 

Ampoule 

Clear, colorless solution in honey-coloured glass ampoule. 

 

4. CLINICAL PARTICULARS 

4.1 Therapeutic indications 

PLANTİGMİN is used for; 

 Myasthenia Gravis,  

 Paralytic Ileus  

 Post-operative Urinary Retention  

 Peripheral vascular disorders and occlusion, 

 Atonic bowel, 

 Hemiplegia and monoplegia, 

 

4.2 Posology and method of administration 

Posology/Administration frequency and time: 

Neostigmine methylsulfate should be given very slowly by the IV route. A syringe of 

Atropine Sulfate should always be available to counteract severe cholinergic reactions should 

they occur. 

 

The dose administered varies according to the type of disease, response and received 

intensity; usually daily amounts used are as follows: 

 

Myasthenia Gravis:  

1 – 2,5 mg by IM or SC injection at intervals throughout the day, when maximum strength is 

needed. The usual duration of action of a dose is two to four hours. The total daily dose is 

usually 5 – 20 mg by injection but higher doses may be needed by some patients. 
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Antagonist to Non-depolarizing Neuromuscular Blockade:  

Reversal of Neuromuscular blockade with Neostigmine should not be attempted unless there 

is spontaneous recovery from paralysis. 

 

Adults: A single dose of Neostigmine 0.05 – 0.07 mg/kg bodyweight and Atropine 0.02 – 

0.03 mg/kg body weight, by slow IV injection over one minute is usually adequate for 

complete reversal of Non-depolarizing Muscle Relaxants within 5 – 15 minutes.  

 

The maximum recommended dose of Neostigmine in adults is 5 mg. Atropine and 

Neostigmine may be given simultaneously, but in patients with Bradycardia, the pulse rate 

should be increased to 80 per minute with Atropine before administering Neostigmine. 

 

Diagnostic adjuvant (for myasthenia gravis): 

Intramuscularly or subcutaneously with 0.6 mg atropine l.5 mg (3 ml). Over a period of from 

several minutes up to one hour, it shows a significant improvement in muscle weakness in 

myasthenia gravis. 

 

Antidote to Curariform: 

Intravenous 0.5 mg (l ml) to about 2 mg (4 ml) slowly until a total of 5 mg as needed (10 ml) 

may be. After starting, dose may be less than 0.5 mg (l ml). When administered intravenously, 

the drug muscarinic side effect to disrupt or to be given in advance or 0.6 to 1.2 mg of 

intravenous atropine sulphate is recommended with PLANTİGMİN. 

 

Prevent to postoperative stress or urinary retention: 

Intramuscular or subcutaneous 0.25 mg (0.5 ml) immediately after surgery. This dosage is 

repeated at 4 to 6 hours and once for three days. 

 

Treatment of postoperative stress: 

0.5 mg by intramuscular or subcutaneous requirements (l ml). 

 

Treatment of urinary retention: 

Intramuscular or subcutaneous 0.5 mg (1 ml). After emptying the bladder or urinary done 

after the patient is repeated at least five times, including this dose once every three hours. If 

without urination within one hour after the 0.5 mg (l ml) initial dose, catheter should be 

administered to the patient. 

 

Other indications: 

Adults: 0.5 – 2.5mg Neostigmine Methylsulfate by SC or IM injection. 

 

Special populations 

Renal/hepatic impairment 

Adjustment of dosage is required in patients with renal impairment. Elimination half-life was 

prolonged in anephric patients to 181,1 min., in normal subjects were 79,8 min.  

 



Paediatric population: 

General paediatric dose: Cholinergic (Cholinesterase Inhibitors) 

 

Antimyastenic: 

0,01 to 0,04 mg/ kg bodyweight by IM or SC within every 2 or 3 hours. 0,01 mg/kg 

bodyweight atropine may be given with each dose of PLANTİGMİN or simultaneously by IM 

or SC to the aim to break the muscarinic side effects.  

 

Myasthenia Gravis 

Neonatal Myasthenia Gravis may be treated with 0.1 mg Neostigmine intramuscularly 

initially. Thereafter, the dose must be titrated individually. But is usually 0.05 – 0.25mg IM or 

0.03mg/kg IM, every two – four hours. Because of the self-limiting nature of the disease in 

neonates, the daily dosage should be reduced until the drug can be withdrawn. 

 

Under 12 years of age: 

May be given 0,2–0,5mg by injection as required. Dosage requirements should be adjusted 

according to the response of the patient. 

 

Antagonist to Non-depolarizing Neuromuscular Blockade:  

Reversal of Neuromuscular blockade with Neostigmine should not be attempted unless there 

is spontaneous recovery from paralysis. 

 

A single dose of Neostigmine 0.05 – 0.07 mg/kg bodyweight and Atropine 0.02 – 0.03 mg/kg 

body weight, by slow IV injection over one minute is usually adequate for complete reversal 

of Non-depolarizing Muscle Relaxants within 5 – 15 minutes. The maximum recommended 

dose of Neostigmine in children is 2.5 mg. Atropine and Neostigmine may be given 

simultaneously, but in patients with Bradycardia, the pulse rate should be increased to 80 per 

minute with Atropine before administering Neostigmine. 

 

Antidote to Curariform: 

Intravenous 0.02 mg/kg atropine, 0.04 mg/kg PLANTİGMİN are given. 

 

Diagnostic adjuvant (for myasthenia gravis): 

Intramuscular: 0.04 mg/kg bodyweight or 1 mg/m
2
 body surface. 

 

Intravenous: 0.02 mg/kg bodyweight or 0.5 mg/m
2
 body surface. 

 

Other Indications: 

Children: 0.125 – 1mg by injection. Doses may be varied according to the individual needs of 

the patient. 

 

Geriatric population: 

There are no specific dosage recommendations for Neostigmine methylsulfate in the elderly. 

 



4.3 Contraindications 

Use of neostigmine is contraindicated in patients with  

 hypersensitivity to neostigmine  

 peritonitis, gangrene 

 patients with mechanical obstruction of gastrointestinal or urinary tracts, peritonitis or 

doubtful bowel viability. 

 depolarising muscle relaxants such as suxamethonium  

 

4.4 Special warnings and precautions for use 

PLANTİGMİN should be used with extreme caution and medical monitorization in patients with: 

 Epilepsy 

 Bronchial asthma 

 Bradycardia 

 Recent coronary occlusion 

 Hyperthyroidism  

 Cardiac arrhythmia 

 Peptic ulceration  

 Vagotonia 

 Parkinsonism 

 If PLANTİGMİN is given large amounts, atropine sulfate injection suggested 

simultaneously or previously. Separate syringe should be used for PLANTİGMİN and 

atropine here.  

 Patients who are hyper reactive to neostigmine experience a severe cholinergic 

reaction to the drug. Atropine sulfate should always be available as an antagonist for 

the muscarinic effects of PLANTİGMİN. 

 Myasthenic crisis and cholinergic crisis caused by overdose should be distinguished 

from each other. Both crises are the result of extreme muscle weakness, but they 

require different treatment basis. 

 PLANTİGMİN should not be given during cyclopropane or halothane anaesthesia; 

although it may be used after withdrawal of these agents. 

Elderly: specific doses for adults may be used. 

 

Children: because of efficacy and safety of pediatry not determined, weight -related dose 

should not be exceeded of pediatrics. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

Antibiotics such as neomycin, streptomycin, kanamycin have reversing Neuromuscular Block  

Effect. This exacerbates the effects of neuromuscular blockade. These Antibiotics should be 

use when certainly needed and should not be forgotten that this is considered to be done in a 

careful adjustment when dosing. 
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Neuromuscular Blocking Agents: Neostigmine effectively antagonises the effect of Non-

depolarizing muscle relaxants (e.g. Tubocurarine, Gallamine or Pancuronium) and this 

interaction is used to therapeutic advantage to reverse muscle relaxation after surgery. 

Neostigmine does not antagonise, and it may in fact prolong, the phase I block of depolarizing 

muscle relaxants such as Succinylcholine. 

 

Other Drugs: Atropine antagonises the muscarinic effects of PLANTİGMİN, the interaction is 

utilised to counteract the muscarinic symptoms of the PLANTİGMİN toxicity. 

 

Special populations 

Pediatric population: 

Interaction studies have not been conducted in pediatric patients. 

 

4.6 Pregnancy and lactation 

General advice  

Pregnancy category: C  

 

Women of childbearing potential /Contraception 

There is no recommendation for the use of the drug in women with childbearing potential and 

those who apply birth control. 

 

Pregnancy 

There are no adequate data from the use of PLANTİGMİN in pregnant women. 

Animal studies are inadequate in terms of the effects on pregnancy, embryonal development, 

labor and postnatal development. The potential risk for humans is unknown. 

 

It is not known when administered to a pregnant woman will not make fetal harm; whether 

the effects on the reproductive capability. Therefore PLANTİGMİN should be given to a 

pregnant woman only if clearly needs. 

 

PLANTİGMİN should not be used during pregnancy unless clearly necessary. 

 

Lactation 

It is not known whether is excreted into human milk.  

Because many drugs are excreted in human milk and because of the potential for serious 

adverse reactions from PLANTİGMİN in nursing infants, a decision should be made whether 

to discontinue nursing or to discontinue the drug, taking into account the importance of the 

drug to the mother. 

 

Reproductive ability/Fertility 

There are not enough studies with PLANTİGMİN on laboratory animals or pregnant women. 

It is not known whether fetotoxicity and the effect on fertility because there are not enough 

study. Benefit and risk balance must be observed to be used in pregnant women. 

 



4.7 Effects on ability to drive and use machines 

Until you learn how to give a response to PLANTİGMİN treatment, patients should avoid the 

drive and use machines. 

 

4.8 Undesirable effects 

Reported adverse reactions are listed according to the following frequency: 

Common (≥1/100 to <1/10); Uncommon (≥1/1,000 to <1/100); Rare (≥1/10,000 to <1/1,000); 
Very rare (<1/10,000),  

 

Immune system disorders 

Uncommon: Allergic reaction  

Rare: Anaphylaxis 

 

Nervous system disorders 

Rare: Headache, dizziness   

Very rare: Convulsion, loss of consciousness, drowsiness, dysarthria, fasciculation, miosis, 

visual changes 

 

Eye disorders 

Rare: Miosis, lacrimation increased 

 

Cardiac disorders 

Rare: Cardiac arrhythmias especially bradycardia, AV block, nodal rhythm, hypotension, 

nonspecific ECG changes, syncope 

Very rare: Cardiac arrest 

 

Respiratory, thoracic and mediastinal disorders 

Uncommon: Increased oral, pharyngeal and bronchial secretions 

Rare: Dyspnea, laryngospasm, bronchial tightness 

Very rare: Respiratory muscle paralysis, bronchospasm, respiratory arrest, respiratory 

depression   

 

Gastrointestinal disorders 

Uncommon: Nausea, vomiting, salivary hypersecretion, abdominal pains, diarrhoea 

Rare: Dysphagia, flatulence  

 

Skin and subcutaneous tissue disorders 

Rare: Rash, urticaria 

Very rare: Thrombophlebitis 

 

Musculoskeletal and connective tissue disorders 

Rare: Arthralgia, nerve compression, muscle cramps, spasms, weakness 
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Renal and urinary disorders 

Rare: Urinary frequency  

  

4.9 Overdose 

Symptoms: 

Signs of overdose of Neostigmine methylsulfate are sweat, tears drip, runny nose, stomach 

gas output, involuntary defecation and urination, rash on face, miosis, bleeding in the 

conjunctiva, spasms eyelashes, nystagmus, restlessness, anxiety, increased bronchial 

secretions, bradycardia and hypotension, muscle cramps, eventually severe weakness, 

paralysis, convulsions and coma. A syringe of Atropine Sulfate should always be available to 

counteract severe cholinergic reactions should they occur. 

 

Treatment: 

As a first measure, the antidote until given artificial respiration; 5-10 mg diazepam 

intravenously. As antidote intravenously and slowly 2 ml (= 2 mg), atropine is given slowly. 

Until respiratory weakness repaired, these doses are administered intramuscularly every 2 to 4 

hours as needed. Tubocurarine in small doses, it is supplied with breathing. 

Oxygen may be required. If atropine given, immediate improvement is observed. 

 

5. PHARMACOLOGIC PARTICULARS  

5.1 Pharmacodynamic properties 

Pharmacotherapeutic group: Other nervous system drugs- Anticholinesterases   

ATC code: N07AA01 

 

Mechanism of action: 

Neostigmine methylsulfate, is a sterile preparation containing 1/2000 neostigmine, an 

inhibitor of cholinesterase activity in the body. 

 

Nicotinic effect of Neostigmine methylsulfate is more obvious than physostigmine’ but 

muscarinic effect is less. As it used for certain impact on the voluntary muscles. 

 

During the transition cholinergic, came superior to the binding of acetylcholine cholinesterase 

stops the hydrolysis of acetylcholine. Facilitate the transition of stimulus from neuromuscular 

attachments; it increases cholinergic effect. Moreover, skeletal muscle, and perhaps also has 

an effect on autonomic ganglion cells directly with cholinomimetic neurons of the central 

nervous system. 

 

5.2 Pharmacokinetic properties 

Absorption  

Neostigmine is a quaternary ammonium compound and is poorly absorbed from the 

gastrointestinal tract.  

 

However, rapidly absorbed when administered intramuscularly. 

 



Distribution: 

Neostigmine methylsulfate are known to pass into the central nervous system. 

It is not known whether excreted the milk. 

 

Biotransformation: 

Neostigmine methylsulfate is metabolized by the microsomal enzymes of the liver and 

hydrolyzed by cholinesterase. A study was conducted in patients with myasthenia gravis peak 

plasma levels are obtained in the thirtieth minute. It connects 15 to 25 % to serum albumin. 

 

Elimination: 

Following intramuscular administration of neostigmine methylsulphate is rapidly absorbed 

and eliminated. 

Neostigmine methylsulfate is hydrolyzed by cholinesterase and is eliminated in the first 24 

hours and about 80% in the urine. Neostigmine methylsulfate unchanged drug (around 50%) 

and subjected to elimination of the metabolites. 

 

Linearity/ nonlinear conditions: 

There is no data on the direction of linearity. 

 

5.3 Preclinical safety data 

Neostigmine methylsulfate iv LD50 value in mice of 0.3 ± 0,02 mg / kg; subcutaneous 

administration 0,54 ± 0,03 mg / kg, intramuscular administration is 0,395 ± 0,025 mg / kg. 

Neostigmine methylsulfate LD50 values in rats is 0,315 ± 0,019 mg / kg in iv administration; 

0,445 ± 0,032 mg / kg in subcutaneous administration, 0.423 ± 0,032 mg / kg in intramuscular 

administration. 

 

6. PHARMACEUTICAL PARTICULARS 

6.1 List of excipients 

Water for injections 

 

6.2 Incompatibilities 

PLANTİGMİN should be used with caution in combination with local and general 

anesthetics, antiarrhythmic agents, other drugs which causing confusion in the neuromuscular 

transition. Dose should be adjusted in patients with myasthenia gravis appropriately.  

 

6.3 Shelf life  

24 months 

 

6.4 Special precautions for storage 

Store at room temperature under 25°C. 

 

6.5 Nature and contents of packaging  

Honey-coloured glass ampoule 
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6.6 Destruction of the residual materials human medicinal product and other special 

precautions  

The unused or waste products must be discarded according to the “Regulation Related to the 

Control of Medical Wastes” and the “Regulation Related to the Control of Packaging and 

Packaging Wastes”.  
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